Page 493 - Cornwell Product Catalog
P. 493

 ALS60004
Drive-On Turn Plates (2 Pack)
􏰀eight capacity􏰁 􏰂,􏰃􏰄􏰄 lbs. per plate. 􏰅nly 􏰃􏰆􏰂􏰇􏰈 thick, which means you can roll
on and off with no side bind, no 􏰉acking the car up lowering down, settle the suspension. Plates are clearly marked
􏰄, 􏰂􏰄, 􏰂􏰃, 􏰊􏰄 degrees. 􏰋ach plate weighs 􏰂􏰂 lbs. 􏰌owder coated finish with special coating on the bottom to pre􏰍ent slippage. 􏰎 smooth handle is cut into each plate.
OW7822A
GM Torsion Bar Unloading Tool
􏰏uilt for the 􏰐􏰑 􏰒􏰓􏰔􏰃􏰄􏰄 series trucks
with hea􏰍y duty chassis and a larger
torsion bar. Features a larger 􏰕􏰓Frame
opening to accommodate beefier torsion bars. 􏰖olds the torsion bar while ad􏰉ustments are made. 􏰎lso works on 􏰂􏰗􏰘􏰘 to 􏰊􏰄􏰄􏰔 􏰐􏰑 and 􏰕he􏰍rolet 􏰂􏰆􏰊, 􏰔􏰆􏰙, and 􏰂􏰓ton pickups􏰚 the 􏰛􏰓􏰂􏰄 􏰏la􏰜er and 􏰛􏰓􏰂􏰃 􏰝immy, 􏰙􏰀D pickups with 􏰙.􏰔L 􏰞􏰇 engines􏰚 and 􏰂􏰗􏰗􏰂 to 􏰊􏰄􏰄􏰂 􏰅ldsmobile 􏰏ra􏰍ada.
HRC6508
Power Steering Pump Remover/Installer Kit
    LS57340
Steering Wheel Lock Plate Tool
Fits domestic lock plates, including
tilt and telescoping. 􏰟ool depresses
lock plate for easy removal of lock
ring. 􏰎llows access to steering
column for repair work. 􏰕omes
with standard and metric adapters,
plus two puller frames. 􏰀orks on 􏰍ehicles with air bags.
HR187
Steering Wheel Puller
Designed to pull steering
wheels on all ma􏰉or makes
of automobiles. 􏰟he 􏰃􏰆􏰘􏰈 􏰠
􏰙􏰈 center screw is e􏰡uipped
with a floating swi􏰍el,
recessed to pre􏰍ent damage to horn wire connections. 􏰢inc plated.
INCLUDES:
Has nearly everything needed to
remo􏰍e and install power steering
pump pulleys in 􏰕hrysler, Ford,
and 􏰐􏰑 􏰍ehicles with 􏰛aginaw,
􏰟hompson, and Ford 􏰕􏰂􏰂􏰂 and 􏰕􏰊
power steering pumps. Fits 􏰂􏰓􏰂􏰆􏰘􏰈,
􏰂􏰓􏰂􏰆􏰙􏰈, 􏰂􏰓􏰃􏰆􏰂􏰇􏰈 and 􏰂􏰓􏰔􏰆􏰘􏰈 pulley hub
diameters, including 􏰂􏰗􏰘􏰘􏰓newer 􏰐􏰑
cars e􏰡uipped with 􏰣uad 􏰙 engines􏰚
􏰂􏰗􏰗􏰂􏰓􏰗􏰙 􏰐􏰑 􏰔.􏰂L 􏰞􏰇􏰚 􏰂􏰗􏰗􏰂􏰓newer
􏰔􏰘􏰄􏰄 􏰞􏰇 engines􏰚 􏰂􏰗􏰗􏰙􏰓newer 􏰐􏰑
􏰔􏰂􏰄􏰄 􏰞􏰇􏰚 􏰂􏰗􏰗􏰗􏰓newer 􏰐􏰑 􏰔􏰙􏰄􏰄 􏰞􏰇,
and 􏰂􏰗􏰗􏰊􏰓newer Ford 􏰕rown 􏰞ictoria
and 􏰑ercury 􏰐rand 􏰑ar􏰡uis with 􏰙.􏰇L
􏰞􏰘 engine, 􏰂􏰗􏰗􏰤􏰓newer Ford truck with 􏰙.􏰊L and 􏰙.􏰇L 􏰞􏰇, 􏰃.􏰙L 􏰞􏰘, and 􏰇.􏰘L 􏰞􏰂􏰄 engines.
OW7832
GM Torsion Bar Unloader
􏰀hen ser􏰍icing the lower control arm of
the front suspension on 􏰐􏰑 trucks, or
replacing a torsion bar, it is necessary
to remove the spring pressure from the
suspension. In order to do this, a clamp
called a torsion bar unloader can be
positioned on the frame and the torsion bar mount. 􏰟he dri􏰍e screw of the torsion bar unloader is tightened, remo􏰍ing pressure on the torsion bar mount. 􏰟he mount can then be remo􏰍ed along with the torsion bar. 􏰥e􏰡uired to safely release the tension on the front suspension torsion bar to ser􏰍ice the front suspension. Large design to co􏰍er the newer 􏰐􏰑 truck applications. 􏰎pplication􏰁 􏰊􏰄􏰂􏰂 and newer 􏰖D 􏰕􏰆􏰒 trucks. Dimensions􏰁 􏰗.􏰃􏰈 􏰠 􏰇.􏰔􏰈 􏰠 􏰊􏰈.
SUSPENSION/ ALIGNMENT
    QTY.
   PART NUMBER
   DESCRIPTION
   1
 HR187100
 Cross Arm Only
 1
   HR187200A
   Replacement Screw with swivel
   1
 HR189300
 Swivel & O-ring
 2
  HR187500
  5/16”-18 x 4-1/2” Side Screw
 2
  HR187600
  5/16”-24 x 3-1/2” Side Screw
 2
   HR187700
   1/4”-28 x 3” Side Screw
   2
 HR189700
 3/8”-16 x 4” Side Screw
 2
   HR189800
   M8 x 1.25 x 80MM Side Screw
   See page 640 for safety warnings.
WWW.CORNWELLTOOLS.COM
OW
Master Steering Wheel Puller Set
􏰦ncludes􏰁 Flange, collar, set screw, steering wheel puller legs, steering wheel lock plate remo􏰍er kit, washer head bolts 􏰂􏰆􏰙􏰈􏰓􏰊􏰘 􏰧􏰨F 􏰠 􏰔􏰈, he􏰠 head flange bolts 􏰔􏰆􏰘􏰓􏰂􏰇 􏰧􏰨􏰕 􏰠 􏰔.􏰃􏰈, he􏰠 head flange bolts 􏰃􏰆􏰂􏰇􏰓􏰊􏰙 􏰧􏰨F 􏰠 􏰔.􏰃􏰈, he􏰠 head flange bolts 􏰑􏰘 􏰠 􏰂.􏰊􏰃 􏰠 􏰗􏰄􏰑􏰑, flange head cap screw 􏰃􏰆􏰂􏰇􏰓􏰂􏰘 􏰧􏰨􏰕, power thread lube, and storage case
7984
  491
UNDERCARRIAGE & WHEEL








   491   492   493   494   495